Signature Not Verified
For Quest|on/,"
Please Con i
WWW.tw.Sgs.qom

eS8
Test Report

KNG E MY A TR ) OO O
CHANG HORING RUBBER CO., LTD.

YA R ARG Tk = 35385%

NO. 38, LU-GONG SOUTH 3 RD., LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

ZE#% (No.) : CE/2015/15639 A#(Date) : 2015/02/03 A # (Page): 1 of 6

AT B SEh b FHRE AT B HER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

%M BT (Sample Submitted By) : &AB¥ %434 R~ 3 (CHANG HORING RUBBER CO., LTD.)
i dh % #% (Sample Description) : NBR COMPOUND RUBBER

HmAHE (Style/Item No.) : NB07471A

Wtk B #7 (Sample Receiving Date) : 2015/01/29

) 3XHA M) (Testing Period) : 2015/01/29 TO 2015/02/03

AR E K (Test Requested) : IRIEEF &L > 5% RoHS 384 2011/65/EU Annex 11 I35 ~ 46~ R~ 51E4% - 54
R ~ §/§:%f‘3ﬁﬁé (As specified by client, with reference to RoHS Directive
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

B F %k (Test Method) : FHATFT—H8 (Please refer to next pages).

A4 K (Test Results) F R T —H8 (Please refer to next pages).

o
|

Chemical Laboratc.rry — Taipel
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385 (No.) : CE/2015/15639 B #1 (Date)
Test Report
KB ERARR A
CHANG HORING RUBBER CO., LTD.

BACSR R AR R Tk = 35 38%%
NO. 38, LU-GONG SOUTH 3 RD.,

AL K (Test Results)

) 32X 2/ 1 (PART NAME)No.1

2 &,# % (BLACK RUBBER)

2015/02/03

LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

Eﬁ(Page) :

2 of 6

3 N 23
AR %6 A7 % iyl I
(Test Items) (Unit) (Method) (MDL) No .1
4% / Cadmium (Cd) mg/kg i%IEc 62321-5: 2013 &, VARJEAZA 2 n.d.
TR TS RBERAL / With

4% / Lead (Pb) mg/kg [reference to IEC 62321-5: 2013 and 2 13

performed by ICP-AES.
sk / Mercury (Hg) mg/kg é5§§IEC 62321-4: 2013 &, VARJEASS 2 n.d.

TR TS RBERAL / With

reference to IEC 62321-4: 2013 and

performed by ICP-AES.
~184% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7=, VAUV-VISHA]. 2 n.d.
Cr(VI) / With reference to IEC 62321: 2008

and performed by UV-VIS.
2B XA / Sum of PBBs mg/kg - n.d.
— AR/ Monobromobiphenyl mg/kg 5 n.d.
Z&B3KX / Dibromobiphenyl mg/kg 5 n.d.
ZJABEK / Tribromobiphenyl mg/kg 5 n.d.
VIR / Tetrabromobiphenyl mg/kg | £ FIEC 62321: 20087 7%, RRAMMBAT/H ° n.d.
HRWER / Pentabromobiphenyl mg/kg |4 A . / With reference to IEC 5 n.d.
NiWER / Hexabromobiphenyl mg/kg [62321: 2008 and performed by GC/MS 5 n.d.
LAHEK / Heptabromobiphenyl mg/kg 5 n.d.
NRBER / Octabromobiphenyl mg/kg 5 n.d.
JBTERK / Nonabromobiphenyl mg/kg 5 n.d.
+ 8K / Decabromobiphenyl mg/kg 5 n.d.
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Test Report

BB E R A R 3
CHANG HORING RUBBER CO., LTD.
PACH AR T Z 35385

NO. 38, LU-GONG SOUTH 3 RD., LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

554 (No. )

: CE/2015/15639 B #f(Date) : 2015/02/03

Eﬁ(Page): 3 of 6

7 kAR Al

X

RIHA R ?—1.'1 R T % WA | (Result)

(Test Items) (Unit) (Method) (MDL) No. 1
% aM XBkefe / Sum of PBDEs mg/kg - n.d.
— W KBk / Monobromodiphenyl ether | mg/kg 5 n.d.
Z %% KB / Dibromodiphenyl ether mg/kg 5 n.d.
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d.
v9 %W K8 / Tetrabromodiphenyl ether | mg/kg |4 #TEC 62321: 200873k, RAARRAT/E 5 n.d.
FSWEOREE / Pentabromodiphenyl ether | mg/kg |4 42#8]. / With reference to IEC 5 n.d.
LI REE / Hexabromodiphenyl ether | mg/kg [62321: 2008 and performed by GC/MS. 5 n.d.
iAW KBk / Heptabromodiphenyl ether | mg/kg 5 n.d.
NS oREE / Octabromodiphenyl ether | mg/kg 5 n.d.
LW KB / Nonabromodiphenyl ether | mg/kg 5 n.d.
+i8 5 K& / Decabromodiphenyl ether | mg/kg 5 n.d.

#3ix(Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ik#é‘yfﬂ:‘.)
3. MDL = Method Detection Limit (77 748384 RA4E)
4

. "-" = Not Regulated (B IRA&AE)
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KB ERARR A (O OO O

CHANG HORING RUBBER CO., LTD.

HACSE R ARG R T = 753898
NO. 38, LU-GONG SOUTH 3 RD., LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

1) RIBRT Y RAZE MG RS LLLBEM o (SEHLRRKT &%) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) AR AE : #81 / Name of the person who made measurement: Climbgreat Yang
3) @& FA k% ® [ Name of the person in charge of measurement: Troy Chang

| W4~ WS / Cutting - Preparation

v

| ARk % EE / Sample Measurement |
B85 Cr
4% Pb~ 43 Cd & Hg (Noﬁte**)
\ 4 \4 \/
RAET Rl AR S 69 A8 Mo X il 8 e B AT AL (B F & A L B SR B e Ok AL Ao il ik [ Add
#7 <) I Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v
ik /Filtration }—¢ o E B AT I AL
e [ Heat to appropriate
| s 1 Solution | | %75 | Residue | temperature to extract
1) iﬁlz:;r%f/zf / Alkali Fu;ion A A BEAES | Cool,
v 2) B#EM /HCIto dissolve filter digestate through filter
| SRBETRRTRILMR /CP-AES | ;
¥ &% | Sample Material HALER 488 [ Digestion Acid e nE B HEEE |Add
A, 4R, 45, 124 | Ik, WiER, BER, AREK, EAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3.3% | Glass A8, G A [ HNOs/HF ¥
&, 4, 42, MK/ Z/k /Aquaregia —
Gold, platinum, palladium, ceramic VAR SNE-T R AR &
5% | Silver #8 / HNOs A sk 8 i AL 540 nm g 9%
#W | Plastic Bimk, AR, AiEE, B8 | HySO4, Hy0, HNO;, HCI W& [ measure the
H4b | Others he Nl % A9 A £ % 4AIEM | Added appropriate absorbance at 540 nm by
reagent to total digestion UV-vis

Note**: (1) 4t # k4 B4 o i b i 4L Ao 2 2 90~95°C 2 3. / For non-metallic material, add alkaline digestion reagent and heat
to 90~95C.
(2) &2 BMA A NshK > Aotk Z #BHE2EH. | For metallic material, add pure water and heat to boiling.
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R EEE A TRR 8 O 00 0 S
CHANG HORING RUBBER CO., LTD.

BACRE R AR ALR T = 583858

NO. 38, LU-GONG SOUTH 3 RD., LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

3 RWK/ 5 W Kek 54742 8 / PBB/PBDE analytical FLOW CHART
B AR AE : 33%,# / Name of the person who made measurement: Roman Wong
B A A F A kA4 E [ Name of the person in charge of measurement: Troy Chang
R aRAZ A | First testing process ————
EF M RF2F [ Optional screen process ssamanm:
#EAAZ K | Confirmation process = = = «p

| Sample / # % |
v

| Sample pretreatment / # & 7 f& 2 |

v
Sample extraction # & 2 H/
Soxhlet method % X ZE B %

|
v

Screen analysis / #1 8 247

Concentrate/Dilute Extracted solution
HEBUR R YR

v
| Filter / 3 iz & |

|
v
| Analysis by GC/IMS | #.48/& #7 & 84k 547 |

T
v

| Issue Report #4744 |
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Test Report

R AL E MR A TR 8]
CHANG HORING RUBBER CO., LTD.

YA R ARG Tk = 35385%
NO. 38, LU-GONG SOUTH 3 RD., LU-KANG TOWN, CHANGHUA HSIEN, TAIWAN, R. O. C.

BAEPRAFALET > AATHEERRNZE S/ Rz, *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2015/15639

#% IR LER (End of Report) **
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